
JAPAN INTERNATIONAL COOPERATION AGENCY
TEC INTERNATIONAL CO., LTD.
NJS CONSULTANTS CO., LTD.

NIPPON KOEI CO., LTD.
TOKYO SUIDO SERVICES CO., LTD.

TOYO ENGINEERING CORPORATION

THE REPUBLIC OF THE UNION OF MYANMAR
YANGON CITY DEVELOPMENT COMMITTEE (YCDC)

MARCH 2014

GE

JR（先）

14-083

PREPARATORY SURVEY REPORT
ON

THE PROJECT FOR
THE IMPROVEMENT OF 

WATER SUPPLY, SEWERAGE
AND DRAINAGE SYSTEM

IN YANGON CITY
IN

THE REPUBLIC OF THE UNION OF MYANMAR

VOLUME VII
SEWERAGE AND DRAINAGE SYSTEM

FEASIBILITY STUDY

< Advance Version >



 

  



 

 

 

 

THE PROJECT FOR 

THE IMPROVEMENT OF  

WATER SUPPLY, SEWERAGE AND DRAINAGE SYSTEM 

IN YANGON CITY 

 

 

FINAL REPORT 

 

MARCH 2014 

 
[...]
system capacity. Thus, existing sewerage system will be stopped to use in future. Meanwhile, 

existing wastewater treatment plant (here after “WWTP”) started its operation in 2005. Facility 

condition is comparatively good and it is possible to use in future. For effective utilization of existing 

facility as much as possible, the facility only covering capacity shortage will be newly constructed 

after evaluation of existing capacity.  

 

(3) Receiving of sludge from septic tank 

Existing WWTP is receiving septic tank sludge which is collected by vacuum truck from outside.  

New WWTP have to continue receiving septic tank sludge until completion of night soil treatment 

plant in future.  

Assumed BOD concentration of septic tank sludge is about 4000 mg/L (Refer below). It shows that 

receiving sludge doesn’t affect WWTP operation because BOD concentration increase by receiving 

septic tank sludge is approximately 10% and is within the range of design value even in initial stage 

of WWTP construction. 

Therefore, septic tank sludge will be received at pumping station directly without receiving facility. 

 



The Project for the Improvement of Water Supply, Sewerage and Drainage System in Yangon City 
Vol VII Sewerage and Drainage System Feasibility Study 

 

3-6 

 
Estimation for BOD concentration of septic tank sludge 

Based on the operation record and water quality test,  
Total inflow: 2,300 m3/d, Septic tank sludge: 150 m3/d, Combined inflow water quality: 600 mg/l 
 
Assuming the BOD concentration of black water is approx.400 mg/l [=pollution load per person 13 g/d÷30 l/d], 
BOD concentration of septic tank sludge :X 
{(150 m3/d×X mg/l)＋(2150 m3/d×400 mg/l)}/2300 m3/d=600 mg/l ⇒ X=4000 mg/l 
 
Note) This BOD concentration shows that digestion and stabilization of septic tank sludge is proceeding. 
 

Impact to inflow water quality at initial stage of WWTP construction with capacity of 24,800 m3/d 

{(150 m3/d×4000 mg/l)＋(24800 m3/d×200 mg/l)}/24800 m3/d= 224 mg/l 

⇒ Approx. 10% increase of design water quality of 200 mg/l 

 

(4) Expansion of WWTP site 

Construction site for C1 WWTP is shown below. The existing WWTP site will be expanded to 3.9 ha.  

Yangon city mayor is now requesting acquisition of expansion area to government. 

 

 
Source: JICA Study Team 

Figure 3.1  Construction Site for C1 WWTP 

 

  

Expansion Area 



The Project for the Improvement of Water Supply, Sewerage and Drainage System in Yangon City 
Vol VII Sewerage and Drainage System Feasibility Study 

 

3-7 

3.3 Sewer System Design 

 

(1) Design criteria 

Design criteria for sewer system are shown below. 

 

Table 3.6  Design Criteria for Sewer System 
Items Adoption Remarks 

(1) Capacity Calculation 
 
 

Manning Formula 

2

1

3

21
IR

n
v  

Where, 
V: flow velocity (m/s) 
N: Roughness Coefficient (-) 
R: Hydraulic Radius (m) 
I: Gradient(-) 

 

(2) Flow Velocity Minimum:  0.6 m/s 
Maximum:  3.0 m/s 

 

(3) Minimum Diameter 150 mm  

(4) Minimum Earth Covering 1.5 m  

(5) Interval of Manhole 75 m（Branch sewer） 
150 m（Trunk main） 

>for small dia. pipe jacking, open cut method 
>for Middle/large dia. pipe jacking 

Source: JICA Study Team 

 

(2) Sewer network design 

 Trunk Main 

Trunk mains are installed in main road in C1 sewerage zone such as Anawramta Road, Maha 

Bandoola Road, Merchant Road, Strand Road and Lower Pazundaung Road. Each road has 

enough width for pipe installation with over 20m. Diameter of trunk main is 500 to 1500 mm.  

Since pipe jacking method is adopted for trunk main due to heavy traffic condition, pipe 

material is RC (Reinforced concrete) for pipe jacking. Trunk main sewer is designed by 

gravity system without pumping station because C1 sewerage zone is generally flat area and 

has no significant low area. 

 

 Branch sewer and house connection 

Most residence in C1 sewerage zone is complex housing and has back yard space so called 

BDS (Back Drainage Space). Black and grey water discharged from each house flow into 

existing pits in BDS. Branch sewer is designed to collect wastewater from existing pit and 

connect to trunk main through BDS. 

 

Figures 3.2 to 3.8 show general layout of trunk main, typical drawings of branch sewer and house 

connection and trunk main profile in C1 sewerage zone. Flow calculation of trunk main is attached in 

Appendix A.  



T
he P

roject for the Im
provem

ent of W
ater Supply, Sew

erage and D
rainage System

 in Yangon C
ity 

Vol V
II Sew

erage and D
rainage System

 F
easibility Study 

 

3-8 

 

 

 
 

Figure 3.2  General Layout of Trunk Main in C1 Sewerage Zone Source: JICA Study Team 



T
he P

roject for the Im
provem

ent of W
ater Supply, Sew

erage and D
rainage System

 in Yangon C
ity 

Vol V
II Sew

erage and D
rainage System

 F
easibility Study 

 

3-9 

 

 

 
 

Figure 3.3  Typical Drawing of Branch Sewer and House Connection in C1 Sewerage Zone 

Source: JICA Study Team 



T
he P

roject for the Im
provem

ent of W
ater Supply, Sew

erage and D
rainage System

 in Yangon C
ity 

Vol V
II Sew

erage and D
rainage System

 F
easibility Study 

 

3-10 

 

 

 
 

Figure 3.4  Trunk Main Profile in C1 Sewerage Zone (1/5) Source: JICA Study Team 



T
he P

roject for the Im
provem

ent of W
ater Supply, Sew

erage and D
rainage System

 in Yangon C
ity 

Vol V
II Sew

erage and D
rainage System

 F
easibility Study 

 

3-11 

 

 
 

Figure 3.5  Trunk Main Profile in C1 Sewerage Zone (2/5) 
Source: JICA Study Team 



T
he P

roject for the Im
provem

ent of W
ater Supply, Sew

erage and D
rainage System

 in Yangon C
ity 

Vol V
II Sew

erage and D
rainage System

 F
easibility Study 

 

3-12 

 

 

 
 

Figure 3.6  Trunk Main Profile in C1 Sewerage Zone (3/5) Source: JICA Study Team 



T
he P

roject for the Im
provem

ent of W
ater Supply, Sew

erage and D
rainage System

 in Yangon C
ity 

Vol V
II Sew

erage and D
rainage System

 F
easibility Study 

 

3-13 

 

 
 

Figure 3.7  Trunk Main Profile in C1 Sewerage Zone (4/5) Source: JICA Study Team 



T
he P

roject for the Im
provem

ent of W
ater Supply, Sew

erage and D
rainage System

 in Yangon C
ity 

Vol V
II Sew

erage and D
rainage System

 F
easibility Study 

 

3-14 

 

Figure 3.8  Trunk Main Profile in C1 Sewerage Zone (5/5) 
Source: JICA Study Team 



The Project for the Improvement of Water Supply, Sewerage and Drainage System in Yangon City 
Vol VII Sewerage and Drainage System Feasibility Study 

 

3-15 

3.4 WWTP Design 

 

3.4.1 Basis for Design 

 

(1) Treatment method 

Conventional activated sludge process is adopted for treatment of wastewater considering the 

following points. 

 Sufficient function for target effluent standard with enough experience around the world 

 Flexibility of facility layout for site conditions 

 Effective utilization of existing facility without overall renovation 

 Ease in operation by O&M staff who has knowledge and experience of activated sludge 

process adopted in the existing WWTP 

For existing WWTP, treatment process will be changed from extended aeration process to 

conventional activated sludge process. By changing treatment process, existing WWTP capacity can 

be increased and effective operation by unification of whole WWTP process should be realized. 

Regarding sludge treatment, “thickening-dewatering-carrying out” process, in which easy operation 

is relatively possible, is adopted since construction space is limited and O&M staff has not enough 

experience for sludge treatment. In the future, it is desirable to build up experience, knowledge and 

skills for sludge treatment for promotion of sludge reuse and recycling in Yangon city. Flow diagram 

of C1 WWTP is shown below. 
 

 
Source: JICA Study Team 

Figure 3.9  Flow Diagram of C1 WWTP 

 

(2) Design Flow 

Design flow up to 2040 is shown below. Daily maximum flow is used for WWTP facility design. 

 Final Sedimentation Tank

<Existing Series>
 Primary Sedimentation Tank

Aeration Tank

Distribution Chamber

DISPOSAL SITE

Gravity thickener

EFELUENT

 Final Sedimentation Tank

Aeration Tank

Chlorination Tank Sludge Cake Hopper

Sludge Dewatering Unit

Wastewater INLET

Grit Chamber

Mixed Sludge Tank

Pumping Station

<Expansion Series>
 Primary Sedimentation Tank

Outlet

Return Sludge

Waste Sludge

Carrying Out 

Raw Sludge

- Coarse Screen
- Fine Screen Septic Tank Sludge

collected by Tank Lorry

Return Sludge

Recycle Flow



The Project for the Improvement of Water Supply, Sewerage and Drainage System in Yangon City 
Vol VII Sewerage and Drainage System Feasibility Study 

 

3-16 

Conduit and pumping station in WWTP design are based on hourly maximum flow. Daily average 

flow is used for O&M cost estimation.  
 

Table 3.7  Design Flow in C1 Sewerage Zone 

 
Source: JICA Study Team 

 

(3) Design characteristics of wastewater 

Design water quality of influent and effluent is shown in following table. Effluent quality target, as 

BOD 20mg/l, SS 30mg/l, is decided considering MOI (Ministry of Industry) regulation and 

international standards. 
 

Table 3.8  Design Water Quality for C1 WWTP 
Items Value Remarks 

(1) Influent BOD5  200 mg/L Water temp. 29℃ 

 SS     180 mg/L  

(2) Effluent 
（Target water quality） 
 

BOD5  20 mg/L  
SS     30 mg/L 

MOI regulation 
（N0.1 Directive 1/95） 
Max BOD5 20～60 mg/L 
Max SS   30 mg/L 

Source: JICA Study Team 

 

(4) Site Condition 

Condition of site for C1 WWTP construction is shown below. 
 

Table 3.9  Site Condition for C1 WWTP 
Items Condition Remarks 

Area 3.9 ha Expansion area is now under 
application to the government 

Ground Elevation +4.5 m  
Discharge Point Yangon River 

（H.H.W.L. + 3.619） 
Tidal River 

Land use of surroundings East:  Government Land 
West:  Governmental Company 
South: Yangon River 
North: Land for military 

＞Official residence 
＞Myanmar Oil and Gas Co. 
 
＞Ministry of Defense 

Wind Direction NW (Summer and Rainy season) 
SE (Dry season) 

 

Temperature Yearly Ave. 27 °C  
Relevant Law/regulation -  

Geological condition - From surface, 
Clay with silt and clay with sand layer is 
dominant 

- Ground Water Level: GL-2.0m 
- Supporting Layer 

Sand with silt layer (GL-20m) 

 

Source: JICA Study Team  

C1 Sewerage Zone 2011 2018 2020 2025 2030 2035 2040
Population (person) 175,130 175,664 175,835 176,304 176,836 177,441 178,129

Daily Average 30,745 41,498 43,585 48,976 54,119 59,020 64,275
Daily Maximum 33,330 45,158 47,454 53,384 59,041 64,432 70,213
Houry Maximum 47,544 65,287 68,730 77,625 86,111 94,198 102,869

Wastewater
Flow
(m3/day)



The Project for the Improvement of Water Supply, Sewerage and Drainage System in Yangon City 
Vol VII Sewerage and Drainage System Feasibility Study 

 

3-17 

3.4.2 WWTP Facility Design 

 

Basic policy for WWTP design is that additional facility will be constructed for covering lack of 

design capacity after evaluation of the capacity of the existing WWTP. Regarding the existing 

WWTP, primary and final sedimentation tank will be expanded to utilize existing aeration tank 

capacity as much as possible. Breakdown of WWTP design capacity, i.e. 70,200 m3/d, is that a) 

existing line 45,400 m3/d and b) expansion line 24,800 m3/d. 

Facility level is designed to make gravity flow possible after lifting up at pumping station. In facility 

layout planning, water treatment facilities and sludge treatment facilities are consolidated for 

effective and energy saving O&M. 

Outlines of WWTP facility are shown in the following table. 
 

Table 3.10  Outline of C1 WWTP Facilities 

Name 

Category 

Outline of Facility Dimension New 
constr
uction 

Remo
deling 

Pumping 
Station 

○  

Pumping station is planned for lifting up sewage incoming 
from inflow pipe, Dia 1500 mm, with earth covering of 
8.6 m. Pumping station includes grit chamber and screen 
for removal of rubbish and sand. 
＜Design criteria＞ 
For Grit chamber,  
Water surface load 1800 m3/m2/d, Average velocity 0.3 
m/s 

Grit chamber： 
Width 1.1m×Length 13m×Depth 
0.9m×4 Basin 
Pump Unit：4 Nos  
(incl.1 Stand-by) 
 

Primary 
Sedimentation 
Tank (PST) 

○ ○ 

PST is planned for removal of sediment in sewage.  
PST is planned both in existing line and expansion line. 
PST of existing line is designed with rectangular parallel 
flow type same as existing facility and PST of expansion 
line is designed also by rectangular parallel flow type due 
to limited site area. 
＜Design criteria＞ 
Water surface load 50 m3/m2/d, Hydraulic retention time 

1.5 hr. 

Existing Line 
Width7.3m×Length27.4m×Dept
h3.65m×2tanks(Existing) ,Width
3.5m×Length24.0m×Depth3.0m
×6tanks (New construction of 
Existing Line) 
Expansion Line 
Width3.85m×Length21.5m×Dep
th3.0m×6tanks 

Aeration Tank 

○ ○ 

Aeration tank is planned to treat organic matter in sewage 
biologically. 
Aeration method is designed as spiral flow type aeration. 
Aeration unit of existing line will be changed from 
mechanical aeration to diffused air aeration.  
Although effluent standards of Yangon city don’t include 
regulation of ammonia and nitrogen, partition wall is 
designed in aeration tank for nitrification process 
operation for future. 
＜Design criteria＞ 
Hydraulic retention time more than 6hr., MLSS 
concentration 2000 mg/l 

Existing Line 
Width18.6m×Length4.4m×Dept
h4.1m×2tanks (Remodeling of 
Existing Line） 
Expansion Line 
Width12.0m×Length48.2m×Dep
th5.5m×2Tanks 

Final 
Sedimentation 
Tank (FST) 

○ ○ 

FST is planned for separation of treated water and sludge 
generated by biological treatment. 
FST is planned both in existing line and expansion line. 
FST of existing line is designed with radial flow circular 
type same as existing facility and FST of expansion line is 
designed with rectangular parallel flow type due to limited 

Existing Line 
Dia22.9m×Depth3.5m×2tanks(E
xisting), 
Dia25.5m×Depth4.0m×2Tanks(
New construction of Existing 
Line) 



The Project for the Improvement of Water Supply, Sewerage and Drainage System in Yangon City 
Vol VII Sewerage and Drainage System Feasibility Study 

 

3-18 

Name 

Category 

Outline of Facility Dimension New 
constr
uction 

Remo
deling 

site area. 
＜Design criteria＞ 
Water surface load 25 m3/m2/d 

Expansion Line 
Width3.85m×Length43.5m×Dep
th3.5m×6tanks 

Disinfection 
Facility 

○  

Disinfection facility is planned for securement of sanitary 
safety in effluent.  
Disinfection facility is planned with full design capacity 
due to big lack of existing capacity. 
Disinfection facility is designed with chlorine disinfection, 
for which easy operation with low cost is expected, and 
coliform group count of less than 3000 Nos./cm3 is 
adopted for indicator of effluent quality target.  
＜Design criteria＞Chlorination time 15 min 

Expansion Line 
Width2.5m×Length147.0m×Dep
th2.0m 

Sludge Mixing 
Tank/Sludge 
Pump Room 

○ ○ 

Sludge mixing tank is planned for mixing sludge 
withdrawn from PST and FST. Existing gravity thickener 
will be remodeled to sludge mixing tank for effective 
utilization of existing facility. 
Mixed sludge will be sent to gravity thickener by sludge 
pump. 
For effective operation, sludge pump room is planned to 
put together all sludge pumps such as return sludge pump, 
excess sludge pump and thickened sludge pump. 

Sludge Mixing Tank: 
Dia12.3m×Depth4.0m×2Tanks 
(Remodeling of existing gravity 
thickener) 
Sludge Pump Room： 
Width9.0m×Length20.0m 
×1 Basement 

Gravity 
Thickener 

 ○ 

Gravity thickener is planned for effective operation of 
following dewatering process. Thickening process is 
designed by gravity thickener, which takes easy operation 
with low cost. Existing digestion tank will be remodeled 
to gravity thickener for effective utilization of existing 
facility. 
＜Design criteria＞ 
Solids Loading 75 kgds/m2d, Solids capture rate 90%, 

Water content of thickened sludge 98% 

Dia10.5m×Depth4.1m×2Tanks 
（ Remodeling of existing 
digestion tank） 
 

Sludge 
Dewatering 
Unit Building 

○  

Sludge dewatering process is planned with mechanical 
dewatering considering odor control and limited site area.  
Sludge treatment facility is consolidated in layout plan for 
effective and energy saving O&M. 
＜Design criteria＞ 
Solids capture rate 95%, Water content of sludge cake 
80% 

Width17.7m×Length41.5m 
×2 Storey with 1 Basement 

Blower 
Building ○  

Blower building is planned as independent building 
because blower unit is main source of noise and vibration 
in WWTP. 

Width10.3m×Length38.0m 
×1 Storey with 1 Basement 

Administration 
Building ○  

Administration building is planned for putting in staff 
room, monitoring room, electrical room and laboratory, 
etc. 

Width20.0m×Length26.0m×2 
Storey 

Source: JICA Study Team 

 

Figures 3.10 to 3.12 show General layout, hydraulic profile and flow diagram of C1 WWTP. 

Structure drawings of each facility and capacity calculation are attached in Appendices B and C 

respectively.  



T
he P

roject for the Im
provem

ent of W
ater Supply, Sew

erage and D
rainage System

 in Yangon C
ity 

Vol V
II Sew

erage and D
rainage System

 F
easibility Study 

 

3-19 

  
 

Figure 3.10  General Layout of C1 WWTP 
Source: JICA Study Team 



T
he P

roject for the Im
provem

ent of W
ater Supply, Sew

erage and D
rainage System

 in Yangon C
ity 

Vol V
II Sew

erage and D
rainage System

 F
easibility Study 

 

3-20 

 

 
 

 

Figure 3.11  Flow Diagram of C1 WWTP Source: JICA Study Team 



T
he P

roject for the Im
provem

ent of W
ater Supply, Sew

erage and D
rainage System

 in Yangon C
ity 

Vol V
II Sew

erage and D
rainage System

 F
easibility Study 

 

3-21 

 

 
 

Figure 3.12  Hydraulic Profile of C1 WWTP 
Source: JICA Study Team 



The Project for the Improvement of Water Supply, Sewerage and Drainage System in Yangon City 
Vol VII Sewerage and Drainage System Feasibility Study 

 

3-22 

3.4.3 Mechanical Equipment Design 

 

(1)  Basic policy for design 

According to policy for facility plan under MP, ejector stations and compressor facilities are planned 

to be abandoned. Thus, generated wastewater will be collected by gravity up to the proposed 

pumping station which is constructed within the existing WWTP site. New screen facility and grit 

chamber are proposed to meet design flow instead of the existing ineffective facility. Vertical non 

clog type in dry well as sewage lift pump is recommended. Treatment process will be changed from 

current extended aeration process to conventional activated sludge process, and design capacity will 

increase from about 15,000 m3/d up to about 70,300 m3/d. The existing mechanical equipment will 

be abandoned because different process is adopted and existing facilities are in deteriorated 

conditions. 

The existing gravity sludge thickener will be converted to sludge mixing tank, and the existing 

aerobic digester will be converted to gravity sludge thickener to meet increased design wastewater 

flow. The sludge treatment process, i.e. gravity thickening plus mechanical dewatering same as the 

existing process is adopted. The existing belt press dewatering equipment which has not been used 

since commissioning of the plant will be abandoned and new screw press for which Japan has 

advantages is adopted because the existing machine has not been used until now and large scale 

machine is required.  

 

Mechanical facilities are designed in view of economy and ease of operation. Current status of 

mechanical equipment and their problems are also taken into account. Key points for mechanical 

equipment design are described below. 

 

 Type of sewage lift pump in pump station – Current submersible type is prone to frequent 

failure and is difficult in maintenance. Dry well centrifugal non-clog type is recommended.  

 Aeration type – Super fine membrane diffusers with the latest technology are recommended 

due to reduction of electrical power cost.  

 Dewatering unit type – Screw press type is recommended for easy maintenance. The 

existing belt press type is difficult in maintenance. 

 Installation of odor control system – Two sets of biological scrubber are designed for pump 

station and for sludge treatment facility. 

 

(2) Design basis 

Design basis for mechanical equipment is shown in Table 3.11.  

 

 

  



The Project for the Improvement of Water Supply, Sewerage and Drainage System in Yangon City 
Vol VII Sewerage and Drainage System Feasibility Study 

 

3-23 

Table 3.11  Design Basis for Mechanical Equipment  

Facility Name Design basis  Reference 

Pump Station 103,000 m3/ day (Hourly maximum) 

Grit chamber Facility 103,000 m3/ day (Hourly maximum) 

Primary Clarifier Facility 70,300 m3/ day (Daily maximum) 

Aeration Tank Facility 70,300 m3/ day 

HRT Approx. 6.0 hr. 

MLSS  Ave. 2,010 mg/ l 

 Temperature of water 20℃ 

Water depth 4.1 m (the existing) 

Water depth 5.5 m (the proposed) 

(Daily maximum) 

Secondary Clarifier Facility  70,300 m3/ day (Daily maximum) 

Disinfection Facility 103,000 m3/ day (Hourly maximum) 

Gravity Thickener  Inlet Sludge Solids Load 7,215 kg/d (primary sludge) 

Inlet Sludge Solids Load 5,109 kg/d (waste sludge) 

Thickened Solids Content 2.0 % 

(Daily maximum) 

Sludge dewatering Unit Inlet Sludge Solids Load 11,203 kg/ day 

Sludge Water content  Approx. 85% 

Operation time  10 hr/ day x 5 days/ week 

(Daily maximum) 

   Source: JICA Study Team 

 

(3) Preliminary treatment facility 

Preliminary treatment facility is composed of grit chamber and pumping station. Both facilities have 

very important role, which make treatment process reliable and effective. 

 

1) Grit chamber 

Grit chamber is designed in front of sewage lift pump facility, which is composed of four channels.  

Mechanical facilities are composed of gates, coarse screens, and medium screens. The principal role 

of screens is to remove coarse and medium materials from the flow stream, such as leaves, paper, 

and rags. These materials are lifted up by screen automatically, which are transferred to screenings 

hopper by screens conveyors and skip hoist.   

Sand is settled by gravity at grit chamber, because grit, consisting of sand, or other heavy solid 

materials have specific gravities greater than organic solids. Settled sand is collected at bottom of 

sand pit by grit collector, and transferred to grit separator by grit pump.  Jet nozzle grit collector and 

screw type grit separator are applied for its compactness and easy operation. 

Since the FRP sealing plate and sealing cover of mechanical equipment prevent odor from spreading 

into surrounding atmosphere effectively, air is transferred to odor control system by deodorization 

fan. 



The Project for the Improvement of Water Supply, Sewerage and Drainage System in Yangon City 
Vol VII Sewerage and Drainage System Feasibility Study 

 

3-24 

Mechanical equipment in preliminary treatment facility (grit chamber) is shown below. 

 

Table 3.12  Mechanical Equipment for Preliminary Treatment (Grit Chamber) 

Item Specification Unit 

Inlet Gate 

 

Motorized driven cast iron gate 

W 0.5m x H 0.75 m 

2 units 

Mechanical 

Coarse Screen 

Bar Screen 

W 1.2 m x H 3.0 m x Opening 100mm 

2 units 

Mechanical 

Medium Screen 

Motorized driven intermittent screen 

W 1.2 m x H 3.0 m x Opening 25 mm 

2 units 

Grit Collector Pressured jet water type 

W 1.1 m x H 13 m 

2 lot 

Grit Pump 1.0 m3/min x 5.5 kW 2 units 

Scrubber 70 m3/min 1 unit 

  Source: JICA Study Team 

 

2) Pumping station 

Pumping station is composed of two wet wells and one dry well for sewage lift pumps. Effluent flow 

is transferred to distribution chamber installed upstream of primary sedimentation tank by sewage lift 

pump. Vertical submersible non-clog type pump in dry well type is recommended due to the 

following reasons. 

 Easy operation and maintenance because the pumps are installed in a dry well, and 

operators have thus easy access to monitor pumps. 

 Strong against water immersion in flood. 

 

Table 3.13  Mechanical Equipment for Preliminary Treatment (Pumping Station) 

Item Specification Units 

Sewage Lift 

Pump 

Vertical submersible non - clog type 

23.9 m3/min x 140 kW 

4 units 

Including 1 standby 

Source: JICA Study Team 

 

(4) Primary Treatment Facility 

Solid-liquid separation occurs in primary sedimentation tank by gravity, and settled solids (primary 

sludge) are collected to sludge pit by sludge collector, and transferred to the mixed sludge tank by 

primary sludge pumps.  

Notch chain flight type is recommended. Floating scum is separated by scum skimmer and sent to 

scum screen by scum pump. Scum pit is covered and deodorization is provided. Mechanical 

equipment for primary sedimentation tank is shown below. 



The Project for the Improvement of Water Supply, Sewerage and Drainage System in Yangon City 
Vol VII Sewerage and Drainage System Feasibility Study 

 

3-25 

Table 3.14  Mechanical Equipment in Primary Sedimentation Tank 

Item Specification Unit 

Primary Sludge Collector 

(Existing train) 

Notch chain flight type 

7.2 m W x 27.4 m L x 0.75 kW 

2 units 

Primary Sludge Collector 

(Proposed train 1) 

Notch chain flight type 

3.5 m W x 24 m L x 0.75 kW 

6 units 

Primary Sludge Collector 

(Proposed train 2) 

Notch chain flight type 

5.8 m W x 21.5 m L 

4 units 

Primary Sludge Pump 

(Existing train) 

Non – clog centrifugal 

1.2 m3/ min x 5.5 kW 

2 units 

including 1 standby 

Primary Sludge Pump 

(Proposed train 1) 

Non – clog centrifugal 

1.2 m3/ min x 5.5 kW 

2 units 

including 1 standby 

Primary Sludge Pump 

(Proposed train 2) 

Non – clog centrifugal 

1.2 m3/ min x 5.5 kW 

2 units 

including 1 standby 

Primary De-sludge 

Valve 

Motorized driven eccentric 

Dia. 150 mm x 0.2 kW 

7 units 

Source: JICA Study Team 

 

(5) Secondary treatment facility  

1) Aeration Tank 

Effluent from primary sedimentation tank flows to the gates installed in front of aeration tanks by 

gravity. Aeration tank is divided into four trains. Mixed liquor is biologically treated in each of four 

aeration tanks when it flows by plug flow, and discharged to secondary sedimentation tank by gravity. 

Super fine diffuser with blower is recommended because of the reasons below instead of mechanical 

aerator of which efficiency is inferior. 

 

 Energy saving 

 Easy maintenance because of nonexistence of complex devices 

 Most popular and latest technology for conventional activated sludge process 

 

Air is supplied by combination of blower and diffuser, and oxygen required for treatment dissolves 

in wastewater. Diameter of fine bubble is approximately 1mm which realizes efficient dissolution. 

Air volume is efficiently controlled by outlet valve operation and DO measuring. Mechanical 

equipment for aeration tank is shown below. 

  



The Project for the Improvement of Water Supply, Sewerage and Drainage System in Yangon City 
Vol VII Sewerage and Drainage System Feasibility Study 

 

3-26 

Table 3.15  Mechanical Equipment for Aeration Tank 

Item Specification Unit 

Aeration Diffuser 

(Existing train) 

Super fine membrane diffuser 

SOR 69.5 kg/O2/d/tank 

18.6 m W x 18.6 m L x 4.05 m WD 

4 tanks/ train 

x 2 trains 

Aeration Diffuser 1 

(Proposed train ) 

Super fine membrane diffuser 

SOR 24.4 kg/O2/d/tank 

12.0 m W x 7.7 m L x 5.5 m WD 

1 tank/ train 

x 2 trains 

Aeration Diffuser 2 

(Proposed train) 

Super fine membrane diffuser 

SOR 36.6 kg/O2/d/tank 

12.0 m W x 11.5 m L x 5.5 m WD 

1 tank/ train 

x 2 trains 

Aeration Diffuser 3 

(Proposed train) 

Super fine membrane diffuser 

SOR 36.6 kg/O2/d/tank 

12.0 m W x 11.5 m L x 5.5 m WD 

1 tank/ train 

x 2 trains 

Aeration Diffuser 4 

(Proposed train) 

Super fine membrane diffuser 

SOR 54.9 kg/O2/d/tank 

12.0 m W x 17.4 m L x 5.5 m WD 

1 tank/ train 
